



Title	Dementia Care Pathway: Guidance for prescribing acetylcholinesterase inhibitors and memantine		
Approved by	Drug & Therapeutics Committee	Date of Approval	24 th March 2022
Protocol Number	PHARM-0046-v12	Date of Review	1 st April 2025

***Monitoring requirements for anticholinesterase inhibitors and memantine:**

(*contact Secondary care for advice if concerned)

Baseline measurement	Monitoring requirements
Weight	Weight loss can occur so a pre-treatment baseline weight is recommended. Periodically review weight for rivastigmine and galantamine, since decreased appetite possible
Pulse	<p>Bradycardia can occur, pulse should be monitored at each review or more frequently if symptomatic / the patient has risk factors for bradycardia</p> <p>Pulse under 50 bpm</p> <ul style="list-style-type: none"> Withhold treatment with cholinesterase inhibitor Review to identify any underlying cause/consider withdrawal of co-prescribed β – blockers and reassessment If cause found unrelated to drug, or if pacemaker fitted, consider initiation (Patients fitted with cardiac pacemakers do not need pulse checks as pacemakers safeguard from developing bradycardia) <p>2. Pulse between 50 and 60 bpm and asymptomatic</p> <ul style="list-style-type: none"> Start/continue treatment Review pulse and symptoms after one week If patient remains asymptomatic continue drug Check pulse one week after each dose increase <p>3. Pulse 50-60 bpm and symptomatic (e.g. syncope or ‘funny turns’)</p> <ul style="list-style-type: none"> Withhold or stop treatment with cholinesterase inhibitor Review to identify any underlying cause/consider withdrawal of co-prescribed β – blockers and reassessment If cause found unrelated to drug, or if pacemaker fitted, consider retrial of medication, with monitoring of pulse <p>4. Pulse over 60bpm</p> <ul style="list-style-type: none"> Start/continue treatment Routine pulse checks at baseline, after each dose increase during titration
ECG	Baseline ECG is indicated for unexplained syncope, bradycardia and patients taking concomitant cardiac rate-limiting medication (this list is not exhaustive) e.g. beta-blockers, amiodarone, certain antidepressants, antipsychotics, antibiotics
U&E, LFTs	<p>Donepezil: Caution in mild to moderate hepatic impairment, adjust dose as per BNF advice. No dose adjustment necessary in renal impairment</p> <p>Galantamine: Avoid if eGFR less than 9 ml/minute/1.73m². Caution in moderate hepatic impairment- reduce dose and slower dose titration, avoid in severe impairment (Child-Pugh score greater than 9). Caution in hyperkalaemia or hypokalaemia</p> <p>Rivastigmine: No adjustment required, but closer monitoring for side effects is advised. Caution in hepatic and renal impairment</p> <p>Memantine: not recommended in severe hepatic impairment. Dosing in renal impairment:</p> <ul style="list-style-type: none"> eGFR 30-49 ml/minute/1.73m²: if 10 mg tolerated for 1 week, continue titration to 20 mg eGFR 5-29 ml/minute /1.73m²: Max 10 mg. eGFR below 5: Contraindicated
Other considerations:	<ul style="list-style-type: none"> Compliance: Is medication still being taken as prescribed If re- starting medication up to two weeks after stopping oral treatment, AChEIs and memantine are safe to re-start at the previous dose Impact on global functioning- functional and behavioural assessment by patient and/or carer. Consider cognitive assessment Is the medication still of overall benefit?

References:

[OHFT BPSD Guideline May 2019.pdf \(oxfordhealthformulary.nhs.uk\)](#)

[DRAFT \(hey.nhs.uk\)](#)

[Prescribing Support Document Drugs for the Management of Dementia FINAL Version 2.docx \(hpft.nhs.uk\)](#)

[Acetylcholinesterase inhibitors monitoring – SPS - Specialist Pharmacy Service – The first stop for professional medicines advice](#)

Title	Dementia Care Pathway: Guidance for prescribing acetylcholinesterase inhibitors and memantine		
Approved by	Drug & Therapeutics Committee	Date of Approval	24 th March 2022
Protocol Number	PHARM-0046-v12	Date of Review	1 st April 2025